| MILL TEST CERTIFICATE HYURDAI
e GERDAU CORSA SAPI DE CV STEEL
) 3, Jungbeng—daero, Dong-gu,
Sl DPCMXHS00022 R Ll Incheon, 401712, 8. Korea
P/O No. 32201 B502C219 EN10204[2004) TYPE31 Cerlificate No. IH20150202511 — 13
Gommodity HOT ROLLED WIDE FLANGE BEAMS e Class Cart. No.
ASTM A572 GEOJAB0/ , =
Speclilcatian CSA 350W . 7 ‘ L Data of Issue 2015-02-16
Chemlcal Gompasition {3%) ~ Tensle Test . . Impact Tast {(V=notch)
Dimansions Heat No . ] [ Cu Ma] A ) Tensile T @) il I .F;ema_fks
& Length 5 Weights CiSi[Mn|.P | 8B ‘Nle | v No | 8n |cE Sirength Yield po!nt Elonga_tjoq R;]O AVE 1 2 3 Hlmpact Specimen Size)
(ko) X100 %1000 | X100 *x1000 %100 N/mm2 g 0= (7 o
ToXARTE 708 T , 538 41§ . g4t 078
40.00 FT D 124988 | 5 35 17| 1§ 59 1§ ~§ 13 39 5301 a1d - .v24'd 07
T2X4X15 18 T ~~547r 418 = .. .25.0 0.7
40.00 FT D 125022 | g5 19 19 69 23 10 . M 3% - s aid - 24 o7
T5%A%50 20 - =3 A - B2 420, - 244 07
Eyveld D125023 | ooocf 18 18 63 27:10 B = ik 25% .
TZRAXT G 270 ; 08 235 0.7
40.00 T 0125024 | o5 450 18 17 60 2§ 8 28 s ang 25.00 0.78
ToXax18 70 o - 3 —26.0 0.77
40.00 FT 0125029 | o4 450 17 19 €1) 29 § H LS 398 280 0.77
TXAX10 120 » 29 b PE 24.85 080
40,00 FT P 125030 1 41,400 1§ 19 69 2 8§ 4 & b 417 . 250 o079
ToXAYT D 130 T 28 3 4 s M ~25.0, 0.7
40.00 FT D125031 | ,i oo 18 19 59 29| 6 S g Ba)ig, T 408 . 24% 0.79
ToXaX19 r B Ty o N 75.8 0.7
40.00 FT D125554 | 409 17 19 59 29 '§.79 ..1% o 18 384 23.5 0.7
1oRAXZ2 745 NS T I 320 23.00 075
40.00 FT D 125505 | g7 gl 171 18 59 26§ 8 45 oqfccq 18018 34 M3 235 0.74
o 816 = :
SUB TOTAL 283,08 NN R o B ,
(Nots) (1) Cag: (CE=C+Mnfé+Cr/5+V/5+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mim {3} Yiald Ratio = YP/TS
C A A n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MAOE AND TESTED IN ACCORDANCE WITH THE
. . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team

HMS | 102{A)-3a % FREISRTEE S S50 2 olol AMRE= atagiuct (QRcods scaner App © 'Qreal’} A4(210%287)



